
271© Springer Nature Singapore Pte Ltd. 2019 
R. N. Bharagava, P. Chowdhary (eds.), Emerging and Eco-Friendly Approaches 
for Waste Management, https://doi.org/10.1007/978-981-10-8669-4_13

Chapter 13
Recent Advances in Physico-chemical 
and Biological Techniques 
for the Management of Pulp and Paper 
Mill Waste

Surabhi Zainith, Pankaj Chowdhary, and Ram Naresh Bharagava

Abstract Pulp and paper industries are one of the major sources of environmental 
pollution that discharge enormous amount of wastewaters containing recalcitrant 
pollutants into the environment. Wastewaters have high biological oxygen demand 
(BOD), chemical oxygen demand (COD), total solids (TS), phenols, lignin and its 
[...]
cern as these units generate 150–200 m3 effluent/ton paper with a high pollution 
load of 90–240 kg suspended solid (SS), 85–370 kg biochemical oxygen demand 
(BOD) and 500–1100 kg chemical oxygen demand (COD)/ton paper (Mathur et al. 
2004). Indian paper mills are highly fragmented on the basis of production, i.e. 
printing and writing is 38.58%, packaging is 53.61%, while newsprint is 7.81%. 
According to the Ministry of Environment and Forest, Government of India, the 
pulp and paper sector is in the “Red Category” list of 17 industries having high pol-
luting potential due to its serious pollution menace, and it is compulsory for pulp 
and paper mills to follow the appropriate standards set by Central Pollution Control 
Board (CPCB 2001). Wastewaters of pulp and paper mills impart a dark brown/
black colour to the receiving water bodies. Lignin and chlorinated organic com-
pounds are the key environmental pollutants released from pulp and paper industry. 
The offensive colour of these wastewaters principally of lignin and its degradation 
products produced during manufacturing process of papermaking reduces the trans-
mission of light in waterways, reduces the aquatic plant photosynthesis and dis-
solved oxygen (DO) content and ultimately causes the death and putrefaction of 
aquatic fauna (Sahoo and Gupta 2005; Karrasch et al. 2006; Singh et al. 2016). On 
terrestrial environment, accumulation of toxic pollutants and metals in soil affects 
growth and development of plants. Chlorinated compounds released from pulp and 
paper mills are highly toxic and have carcinogenic, clastogenic, mutagenic and 

S. Zainith et al.



273

endocrine effects on receiving bodies. Various extractives are also used in pulp and 
paper manufacturing process, although the concentration of these extractives is 
present in trace amounts, but some of them are very harmful for environment. Pulp 
and paper mill wastewaters pollute all aspects of life, i.e. water, soil and air, causing 
a major threat to the environment. In many developing countries like India, farmers 
irrigate their fields by wastewaters, which are released by pulp and paper mills, hav-
ing high levels of several toxic compounds. Hence, the adequate treatment is neces-
sary of these pollutants before the final discharge into the environment. Although 
several physico-chemical methods (precipitation, sorption, ozonation, ultrafiltra-
tion, reverse osmosis and electrochemical treatment) or combination of different 
methods are available for the treatment of pulp and paper mill wastewater, these 
methods are more energy intensive, produce secondary sludge and are cost-ineffec-
tive (Singhal and Thakur 2009a, b; Raj et  al. 2014). The biological treatment is 
known to be very effective in reducing the organic load and toxic effects of kraft mill 
wastewaters (Park et al. 2007). Various wood extractives present in wastewaters are 
removed by biological methods. This treatment also reduces colour, COD, BOD and 
low-molecular-weight chloro-lignins (Nagarthnamma et  al. 1999; Barton et  al. 
1996). Microorganisms treat the wastewaters generally by the action of enzymes. 
The various enzymes involved in the treatment of pulp and paper mill wastewaters 
are lignin peroxidase, manganese peroxidase, laccase, etc. Microorganisms showing 
good production of these enzymes have the high potential to treat the wastewaters 
(Hooda et al. 2015; Kumar et al. 2016).

2  Sources and Characteristics of Pulp and Paper Wastewater

Wood is the most abundant source of pulping and papermaking process; this process 
consists of several toxic compounds which are washed away from the pulp fibres 
during the washing, dewatering and screening processes. Pulp fibres can be pre-
pared from a vast majority of plants such as woods, straws, grasses, bamboos, canes 
and reeds. Among various stages of paper manufacturing process, the most consid-
erable sources of pollution from pulp and paper mills are wood preparation, pulp-
ing, pulp washing and bleaching. Along with these processes, pulping stage 
generates a high-strength wastewater called black liquor which is dark brown in 
colour due to dissolved lignin and its degradation products, hemicelluloses, resin 
acids, unsaturated fatty acids, etc. (Berryman et al. 2004). About 200 m3/tonne of 
pulp is produced during pulping process, and it generates a huge amount of waste-
waters (Cecen et al. 1992) which are highly polluted that cannot be easily recovered. 
During bleaching process, various types of phenolic compounds are produced; lig-
nin and its derivatives are the main source of these compounds (Amat et al. 2005). 
Pentachlorophenol is generated unintentionally in wastewaters as a byproduct, and 
other most toxic pollutants such as coloured compounds, chlorinated phenols, chlo-
rinated dibenzo-p-dioxin and dibenzofuran, chlorinated hydrocarbon, etc. are also 
released. Wastewaters produced from papermaking process contain cellulose (fines) 

13 Recent Advances in Physico-chemical and Biological Techniques…



274

and other additives; this contaminated wastewater is referred as whitewater, and it 
can be up to 50% of the total mass. The pollutants released from various stages of 
the pulping and papermaking process are present in Fig.  13.1. Wastewaters pro-
duced from de-inking process contain ink residues, and sludges are also generated 
from wastewater treatment plant. These wastewaters are the significant concern for 
the environment because of highly toxic chlorinated compounds (EPA. 2002).

3  Effects of Pulp and Paper Wastewater Pollutants 
on Environment

Harmful pollutants released from pulp and paper industries affect all aspects of the 
environment: water, air and land (Makris and Banerjee 2002). Several studies con-
firmed the toxic and genotoxic effects of pulp and paper mill wastewaters on aquatic 
as well as on terrestrial environments. On aquatic fauna, the detrimental effects such 
as liver damage, oxidative and respiratory stress, mutagenic and genotoxic effects 
and other such lethal effects due to exposure of pulp and paper mill wastewaters 

Wood 
preparation

Pulping 
process

Pulp 
Bleaching

Washing

Paper 
Making

Debarking, Plant fibers convert 
into small pieces called chips

Chips turns into pulp, Removes 
majority of lignin  (through white 

liquor : NaS2 + NaOH) & 
hemicelluloses and form cellulose 

rich pulp

Wastewater from this source 
contains suspended solids, BOD, 
dirt, grit, fibers etc. 

Waste water generated  from   
this source called “black 
liquor” & contains resins, fatty 
acids, color, BOD, COD, AOX, 
VOCs (terpenes, alcohols, 
phenols, methanol, acetone, 
chloroform etc) .

Bleaching agents: whitening the 
pulp

Dissolved lignin, carbohydrates, 
colour, COD, inorganic & 
organic organic chlorine 

compounds such as chlorate, 
dioxins, furans, chlorophenols, 

VOX.

Alkali caustic soda is used to 
extract colour and bleaching agents 

from pulp.
High pH, COD, BOD 

wastewaters generated

Paper produced by mixing the 
washed pulp with appropriate fillers 
and sizing
agents.

Particulate waste, organic 
compounds, inorganic dyes, 
COD, acetone, fibres, talc and 
sizing agents etc. 

Fig. 13.1 Various stages and produced pollutants of pulp and paper mill wastewater

S. Zainith et al.



275

were reported by several authors (Owens et al. 1994; Ali and Sreekrishnan. 2001; 
Pokhrel and Viraraghavan. 2004; Kumari et al. 2016). Mandal and Bandana (1996) 
reported health impacts such as diarrhoea, vomiting, headaches, nausea and eye 
irritation on children and workers due to pulp and paper mill wastewater which is 
discharged into the environment. High level of carbon dioxide in pulp and paper 
mill wastewaters as a potential source of distress and toxicity to rainbow trout was 
reported by O’connor et al. (2000). Yen et al. (1996) reported the possibility of sub-
lethal effects on aquatic organisms of Dong Nai River in Vietnam due to the dis-
charged wastewaters from pulp and paper industries. Baruah (1997) reported serious 
concerns on surface plankton population change in Elengabeel’s wetland ecosystem 
in India, because of untreated paper mill wastewater discharged into the receiving 
system. Howe and Michael (1998) studied the harmful effects of the treated pulp 
mill wastewater on irrigated soil in northern Arizona, which showed serious change 
in soil chemistry. Dutta (1999) investigated the toxic effects of paper mill wastewa-
ter (treated) applied to paddy field in Assam, India. Gupta (1997) and Singh et al. 
(1996) reported high levels of organic pollutants derived from paper mill wastewa-
ter in Tamil Nadu and Punjab, India, respectively. Skipperud et  al. (1998) and 
Holmbom et al. (1994) reported various trace metals present in pulp and paper mill 
wastewaters at low concentrations. Pulping process is the most significant potential 
for environmental pollution. In pulping countries, the effect of the generated waste-
water on the environment can be much greater. Most studies found that the bleached 
and unbleached kraft pulp mill wastewaters cause impaired liver function and also 
demonstrated a variety of responses in fish population’s exposure to bleached waste-
waters of kraft mills in the USA and Canada. These include smaller gonads, delayed 
sexual maturity, depression in secondary sexual characteristics and changes in fish 
reproduction (Munkittrick et al. 1997). In secondary wastewater treatment plants in 
the UK, the main problem that occurs is the growth of sewage fungus (Webb 1985), 
and other problems arise when the treatment of pulp and paper mill wastewater 
failed due to released suspended solids; it loses the nutrients, such as nitrogen and 
phosphorus, which can lead to eutrophication in recipient bodies. In agriculture, 
pulp and paper mill wastewaters are used for irrigation purpose, and it affects not 
only the crop growth and soil properties but also the mobility of various ions present 
in soil which is beneficial to plants (Ugurlu et al. 2008; Kumar and Chopra 2012). 
Chlorinated organic compounds such as dioxins and furans are supposed to cause 
skin disorders including skin cancer and also show reproductive effects in exposed 
organisms (Nestmann 1985; Malik et  al. 2009), and adsorbable organic halides 
(AOXs) may bioaccumulate in fish tissues causing a variety of clastogenic, carcino-
genic, endocrine and mutagenic effects, which may then also create problems to 
humans after consumption of the contaminated fish. Chlorinated phenols are also 
responsible for toxicity to both flora and fauna. During biological treatment process, 
wood extractives (e.g. resin acids and sterols) can be transformed into other toxic 
compounds, and severe toxicity may occasionally occur.

13 Recent Advances in Physico-chemical and Biological Techniques…



276

4  Treatment Approaches for Pulp and Paper Wastewater

Pulp and paper mill wastewaters hold a number of toxic compounds which are 
harmful for receiving bodies, are recalcitrant to degradation and can potentially 
induce toxicity, generally at the reproductive level (Costigan et  al. 2012; Hewitt 
et al. 2008; Waye et al. 2014). Various treatment technologies and its application are 
shown in Table 13.1 and Fig. 13.2. Pollution from pulp and paper industries can be 
reduced by various methods as follows:

4.1  Physico-chemical Treatment Approaches

Plenty of literatures are available on various physico-chemical treatment methods 
that include sedimentation, flotation, adsorption, coagulation, oxidation, ozonation, 
electrolysis, reverse osmosis, ultrafiltration and nanofiltration technologies to 
remove suspended solids (SS), colloidal particles, floating matters, colours and 
toxic compounds from the produced harmful wastewaters.

4.1.1  Sedimentation and Flotation

Primary clarification may be attained by either sedimentation or flotation. Suspended 
particles present in pulp and paper mill wastewaters primarily consist of bark par-
ticles, fibres, fillers and coating materials (Pokhrel and Viraraghavan 2004). 
Sedimentation was the preferred option in the UK and approximately 80% removal 
of the suspended solids (Thompson et al. 2001). Dissolved air flotation is a conven-
tional method for the removal of suspended solids and has been widely used in 
treatment of various types of industrial wastewaters. Gubelt et al. (2000) reported 
that dissolved air flotation method removes 65–95% total suspended solids (TSS), 
and it was an unstable unit, while Wenta and Hartmen (2002) stated that dissolved 
air flotation was able to remove 95% of the TSS. Implementation of such these treat-
ment methods may depend upon the employed pulp and paper production process 
as well as applied secondary treatment methods (Kamali and Khodaparast 2015).

4.1.2  Coagulation and Precipitation

In case of pulp and paper mill wastewater treatment, coagulation and flocculation 
methods are basically employed in the tertiary treatment systems but not used in 
primary treatments. The basic principle of such methods is addition of metal salts to 
the wastewater stream to generate larger flocs from small particles. Wang et  al. 
(2011) used aluminium chloride as coagulant and a modified natural polymer 
(starch-g-PAM-g-PDMC) as flocculant for the treatment of wastewaters from 

S. Zainith et al.



277

Ta
bl

e 
13

.1
 

V
ar

io
us

 tr
ea

tm
en

t t
ec

hn
ol

og
ie

s 
fo

r 
th

e 
re

m
ed

ia
tio

n 
of

 p
ul

p 
an

d 
pa

pe
r 

m
ill

 w
as

te
w

at
er

s

T
re

at
m

en
t 

ap
pr

oa
ch

es
Pr

op
er

tie
s

A
pp

lic
at

io
ns

R
ef

er
en

ce
s

P
hy

si
co

-c
he

m
ic

al
 tr

ea
tm

en
ts

Se
di

m
en

ta
tio

n 
an

d 
flo

ta
tio

n
In

 s
ed

im
en

ta
tio

n,
 th

e 
gr

av
ity

 is
 

us
ed

 to
 s

ep
ar

at
e 

so
lid

 p
ha

se
 f

ro
m

 
liq

ui
d,

 w
hi

le
 in

 fl
ot

at
io

n 
pr

oc
es

s,
 

bu
oy

an
cy

 is
 in

cr
ea

se
d 

of
 s

ol
id

s 
by

 
fo

rm
in

g 
ga

s 
bu

bb
le

s

In
du

st
ri

al
 (

pa
pe

r, 
fo

od
, o

il 
an

d 
pl

as
tic

 in
du

st
ri

es
) 

an
d 

do
m

es
tic

 
w

as
te

w
at

er
 tr

ea
tm

en
t

ht
tp

://
w

w
w

.g
un

t.d
e/

im
ag

es
/

do
w

nl
oa

d/
flo

ta
tio

n_
se

di
m

en
ta

tio
n_

en
gl

is
h.

pd
f

C
oa

gu
la

tio
n 

an
d 

flo
cc

ul
at

io
n

In
 c

oa
gu

la
tio

n,
 p

ar
tic

le
s 

ag
gr

eg
at

e 
w

ith
 th

em
se

lv
es

 b
y 

th
e 

in
flu

en
ce

 o
f 

a 
ch

an
ge

 in
 p

H
, a

nd
 in

 fl
oc

cu
la

tio
n 

pr
oc

es
s,

 th
e 

pa
rt

ic
le

s 
ag

gr
eg

at
e 

by
 

th
e 

us
e 

of
 p

ol
ym

er
s 

th
at

 b
in

d 
th

em
 

to
ge

th
er

R
em

ov
al

 o
f 

or
ga

ni
c 

m
at

te
r, 

pa
th

og
en

 r
em

ov
al

, r
em

ov
al

 o
f 

in
or

ga
ni

cs
 (

ar
se

ni
c 

an
d 

flu
or

id
e)

, a
ll 

ty
pe

s 
of

 w
as

te
w

at
er

 
tr

ea
tm

en
t

ht
tp

://
aq

ua
rd

en
.c

om
/

te
ch

no
lo

gy
/c

oa
gu

la
tio

n-
an

d-
flo

cc
ul

at
io

n.
 h

ttp
://

w
w

w
.

iw
ap

ub
lis

hi
ng

.c
om

/n
ew

s/
co

ag
ul

at
io

n-
an

d-
flo

cc
ul

at
io

n-
w

at
er

-a
nd

-w
as

te
w

at
er

-
tr

ea
tm

en
t

E
le

ct
ro

ch
em

ic
al

 
m

et
ho

ds
T

he
y 

us
e 

el
ec

tr
on

 a
s 

un
iq

ue
 

re
ag

en
t

C
ol

ou
r 

re
m

ov
al

 in
 w

as
te

w
at

er
 tr

ea
tm

en
ts

 a
nd

 d
eg

ra
da

tio
n 

of
 

no
nb

io
de

gr
ad

ab
le

 d
ye

s 
do

 n
ot

 p
ro

du
ce

 s
ol

id
 w

as
te

 r
es

id
ue

s
Sa

la
 a

nd
 G

ut
ie

rr
ez

- B
ou

za
n 

(2
01

2)
M

em
br

an
e 

te
ch

no
lo

gi
es

It
 g

en
er

at
es

 s
ta

bl
e 

w
at

er
 w

ith
ou

t 
th

e 
ad

di
tio

n 
of

 c
he

m
ic

al
s,

 lo
w

 
en

er
gy

 u
se

, e
as

y 
an

d 
w

el
l-

ar
ra

ng
ed

 
pr

oc
es

s

E
ffi

ci
en

t r
ec

ov
er

y 
of

 w
as

te
 m

at
er

ia
ls

, i
m

pu
ri

tie
s 

an
d 

by
pr

od
uc

ts
 

fr
om

 p
ul

p 
an

d 
pa

pe
r 

m
ill

 e
ffl

ue
nt

s 
pr

io
r 

to
 d

is
ch

ar
ge

. T
re

at
m

en
t 

of
 in

du
st

ri
al

 w
as

te
w

at
er

s 
es

pe
ci

al
ly

 tr
ea

tin
g 

w
as

te